

**PIATTINE E PROFILI INOX SRL**

Via L. Zerbi, 67  
 20023 CERRO MAGGIORE (MI) - Italy  
 Tel : +039 (0) 331535911  
 Fax : +039 (0) 331535677  
 E\_mail : Info@ppinox.it

**INSPECTION CERTIFICATE**

UNI EN 10204 3.1  
 ISO 10474 3.1

Certificate no. **00061861/427895**Date: **21/03/2019**

<b>Customer</b>		<b>order confirmation no.</b> ORDCL19000418	<b>Date</b> 18/02/19	<b>your order no.</b> 365	<b>Date</b> 18/02/19
<b>Item</b>			<b>Grade and Requirements</b>		<b>Heat no.</b>
PR30401A04002B - ROTOLI AISI 304 F.2B MM. 4,00 Your Item : 000149			UNI EN 10088-2:2014 1.4301		417312
<b>Sizes</b>	thickness/diameter mm	width mm	length mm	Finish	<b>Intergranular Corrosion Test</b> according to EN ISO 3651-2 A: OK
	4,00	236,00	0,00	2B	

**Chemical Composition %**

	C	Si	Mn	P	S	Cr	Ni	N
%	0,0230	0,4300	1,1900	0,0260	0,0010	18,3000	8,0000	0,0800

**Mechanical properties**

Rp 0,2	MPa	310,00	
Rp 1	MPa	346,00	
Rm	MPa	667,00	
A50	%	52,00	
A80	%	51,00	

**Other Requirements and Notes****Remarks:**

- Chemical values , at delivery condition , are quoted by the relevant steel work certificate
- Visual and dimensional test satisfactory
- Delivery item conforms to order requirements

**Piattine e Profili Inox Srl**  
**Authorized inspector**

PIATTINE E PROFILI INOX srl